

REPORT NUMBER:

SHAT04822627



TEST REPORT

Number : SHAT04822627

Applicant : H & M INTERNATIONAL LTD.
SHANGHAI REPRESENTATIVE OFFICE
1788 NANJING ROAD, 31ST FLOOR, 200040
SHANGHAI, CHINA
Attn : SALLY CHEN

Date : Feb 16, 2017

Sample Description As Declared:

One (1) Submitted Sample Said To Be Trousers In Light Blue, Only With Rose Golden PU Film Of Brand Label At Waist As The Testing Component.

Order No./PO No. : 428540-8917 Total Lead

Buyer's Name : H & M

Applicant's Provided Care Instruction/Label :

-

Date Received/Date Test Started : Feb. 14, 2017

Prepared And Checked By:
For Intertek Testing Services Ltd., Shanghai



Jane Wu
Assistant General Manager of Textile Division



TEST REPORT

Number : SHAT04822627

Tests Conducted (As Requested By The Applicant)

Total Lead (Pb) Content:

By Acid/Microwave Digestion And Followed By Inductively Coupled Plasma Mass Spectrometric Analysis (ICP-MS).

Result In ppm

5237

Remark : ND = Not detected

Detection limit = 1 ppm

ppm = parts per million = mg/kg

End of Report

This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report and only accepts liability to the Client insofar as is expressly contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or wilful misconduct.